
EXISTING CONDITIONS REPORT | APRIL 2017

PREPARED FOR:

City of Brentwood
Community Development Department
150 City Park Way
Brentwood, CA 94513

PREPARED  BY:

De Novo Planning Group
1020 Suncast Lane, Suite 106
El Dorado Hills, CA 95762
916-949-3231

PA-1 SPECIFIC PLAN 



 



	
	
	

EXISTING	CONDITIONS	REPORT	
	

FOR	THE	
	

PRIORITY	AREA	1	SPECIFIC	PLAN	
	
	
	

APRIL	2017	
	
	

Prepared	for:	

	
City	of	Brentwood	

Community	Development	Department	
150	City	Park	Way	

Brentwood,	CA	94513	
	
	

Prepared	by:	

	
De	Novo	Planning	Group	

1020	Suncast	Lane,	Suite	106	
El	Dorado	Hills,	CA	95762	

(916)	949-3231	



	
	



 TABLE OF CONTENTS 
 

City of Brentwood | Priority Area 1 Specific Plan Background Report TOC-1 
[...]
tentative map, the city or county must include a condition requiring availability of a sufficient water 
supply. The applicable public water system must provide proof of availability. If there is no public water 
system, the city or county must undertake the analysis described in Government Code Section 66473.7. 
The analysis must include consideration of effects on other users of water and groundwater.  

LOCAL 

City of Brentwood Urban Water Management Plan 2015 

The purpose of the 2015 Urban Water Management Plan is to ensure efficient use of urban water 
supplies in the City of Brentwood and promote conservation. The UWMP discusses not only the 
availability of water but also water use, reclamation, and water conservation activities. The UWMP 
complies with the Urban Water Management Planning Act (UWMP Act) (California Water Code [CWC] 
Section 10610 et seq.), the Water Conservation Act of 2009 (CWC Section 10608), and the 20x2020 
Water Conservation Plan, which are being implemented by the California Department of Water 
Resources (DWR). 

City of Brentwood Water Master Plan (2006) 

The City’s 2006 Water Master Plan includes a summary of the City’s system-wide water demands, the 
planning criteria used to determine water system demands, the City’s water distribution system model, 
an analysis of the City’s water system, and a summary of existing and future water system facilities.   



3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES  

 

City of Brentwood | Priority Area 1 Specific Plan Existing Conditions Report 3-4 

 

City of Brentwood General Plan  

The City of Brentwood General Plan, adopted in 2014, identifies the following goals and policies related 
to water supplies: 

Infrastructure Element 

Goal IF 2:  Provide an adequate, reliable, and safe water supply, storage, and distribution system 

Policy IF 2-1:   Ensure the water system and supply is adequate to meet the needs of existing and 
future development.   

Policy IF 2-2:   Ensure safe drinking water standards are met throughout the community.  

Policy IF 2-3:   Continue to implement a comprehensive water strategy that balances the need to 
supply water to all users served by the City with potable water use reduction measures.    

Policy IF 2-4:   Pursue additional water supply agreements to supplement the City's existing system.   

Policy IF 2-5:   Continue efforts to reduce potable water use and increase water conservation.  

Policy IF 2-6:    Use recycled water for landscaping irrigation within City roadways, parks, and facilities 
to the greatest extent feasible.    

Conservation Element 

Policy COS 9-5:   Promote water conservation among water users.  

Policy COS 9-6:   Continue to require new development to incorporate water efficient fixtures into 
design and construction.  

Policy COS 9-7:   Promote the use of reclaimed water and other non-potable water sources.  

Policy COS 9-8:   Encourage large-scale developments and golf course developments to incorporate 
dual water systems. 

WATER DEMANDS  

As of 2015, the City had 18,417 water service accounts.  The total water volume supplied in Brentwood 
in 2015 was 3,036 million gallons per year (mgy).  

The City’s water use is predominantly by residential customers. Single-family residential use accounts for 
59% of total water consumption. Landscape irrigation accounts for 19% of total water use, 
commercial/industrial/institutional for 7% of use, multi-family residential for 3% of total use, and other 
for 0.41% of total use, while water losses account for 11% of raw water demand as shown in Chart 3-1 
below. (City of Brentwood UWMP, 2015).  



 3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES 

 

3-5 Priority Area 1 Specific Plan Existing Conditions Report | City of Brentwood 

 

Chart 3.1-1: 2015 City of Brentwood Potable and Raw Water Demand by Water Use Sector 

 

The City’s projected annual use demands for potable and raw water through 2040 is shown in Table 3.1-
1.  As shown in Table 3.1-1, water demand increases are projected from 4,303 mgy in 2020, to a buildout 
demand (projected to occur by 2040) of 5,736 mgy.  

TABLE 3.1-1: RETAIL: DEMANDS FOR POTABLE AND RAW WATER - PROJECTED   

USE TYPE 
PROJECTED WATER USE (MILLION GALLONS PER YEAR) 

2020 2025 2030 2035 2040 

Single Family 2,556 2,747 2,952 3,171 3,408 

Multi-Family 140 151 162 174 187 

Commercial 277 298 320 344 369 

Landscape 835 897 964 1,035 1,112 

Other 17 18 20 21 23 

Losses 478 513 552 593 637 

TOTAL 4,303 4,624 4,968 5,338 5,736 

NOTES:  UNITS: MGY; INSTITUTIONAL AND INDUSTRIAL DATA INCLUDED IN COMMERCIAL TOTALS.   
SOURCE: CITY OF BRENTWOOD 2015 UWMP. 

Water use varies seasonally, with maximum water use typically occurring during the months of June, 
July, August, and September, due to increased landscape irrigation. The City must be able to meet 
demand from all supply sources on the maximum demand day of the year, and also provide adequate 
water distribution system facilities to supply customers and maintain adequate pressure on the 
maximum demand day. The City projects a maximum demand of 41 million gallons per day (mgd) at 
buildout (City of Brentwood UWMP, 2015). Table 3.1-2 shows the Projected Maximum Daily Water 
Demands (2020-2040) for the City of Brentwood.  

  



3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES  

 

City of Brentwood | Priority Area 1 Specific Plan Existing Conditions Report 3-6 

 

TABLE 3.1-2: PROJECTED MAXIMUM DAILY WATER DEMANDS (2020-2040) FOR THE CITY OF BRENTWOOD 

YEAR 

TOTAL MAXIMUM 

DAILY DEMAND – HIGH 

GROWTH RATE 

SCENARIO (MGD) 

TOTAL MAXIMUM 

DAILY DEMAND – 

STRAIGHT-LINE 

GROWTH SCENARIO 

(MGD) 

WELL SUPPLY (MGD) 
RBWTP AND 

COBWTP (MGD) 

2020 35 26 5 17-24 

2025 36.5 30 5 21-24 

2030 38 33.5 5 28.5-31.5 

2035 39.5 37 5 32-34.5 

2040 41 41 5 36 

NOTES: RBWTP = RANDALL-BOLD WATER TREATMENT PLANT; COBWTP = CITY OF BRENTWOOD WATER TREATMENT PLANT.  
ACTUAL WATER DEMANDS ARE EXPECTED TO FALL IN BETWEEN THESE TWO PROJECTIONS. 
SOURCE: CITY OF BRENTWOOD 2015 UWMP. 

WATER SUPPLIES  

The City of Brentwood has the following existing water supplies: 

• Treated surface water for potable water uses 

• Untreated surface water for landscape irrigation and industrial uses 

• Groundwater for potable water uses 

• Recycled water for non-potable water uses 

Each source of supply is described below, and shown on Table 3.1-3.  

TABLE 3.1-3: CITY OF BRENTWOOD WATER SUPPLIES (2015) 

WATER SUPPLY ADDITIONAL DETAIL ON WATER SUPPLY 

2015 

ACTUAL 

VOLUME 
WATER 

QUALITY 

TOTAL 

RIGHT OR 

SAFE YIELD 

Groundwater Tracy Subbasin (5-22.15) 828 
Drinking 
Water 

1,825 

Surface water COBWTP Supply (ECCID) 1,105 
Drinking 
Water 

2,370 

Purchased or 
Imported Water 

RBWTP Supply (ECCID) 705 
Drinking 
Water 

2,190 

Surface Water ECCID Non-Potable Supply 268 Raw Water 263 

Recycled Water City WWTP Supply 130 
Recycled 

Water 
1,697 

Total 3,036 -- 8,345 

SOURCE: CITY OF BRENTWOOD 2015 UWMP. 

Surface Water 

In 1999, the City entered into an agreement with ECCID that provides the City with a permanent 
entitlement to purchase 14,800 AF/yr (4,823 MGY) of surplus irrigation water from the Delta. ECCID has 
pre-1914 water rights, which are not subject to delivery reductions during water shortages, including 
regulatory restricted and drought years. The water purchased by the City may only be used by the City 
and its retail customers within the city limits or within the ECCID service area (CCLAFCO, 2007). Surface 



 3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES 

 

3-7 Priority Area 1 Specific Plan Existing Conditions Report | City of Brentwood 

 

water supplies for the City originate from Rock Slough. The supply is transported through the Contra 
Costa Canal for treatment at the City of Brentwood Water Treatment Plant (COBWTP).   

The COBWTP was built in 2008 to serve the City. The City and the Contra Costa Water District (CCWD) 
constructed the COBWTP as a joint venture. The completed first phase of the COBWTP, which has been 
constructed and is in operation, can treat up to 16.5 mgd (6,023 MGY) of surface water. However, the 
COBWTP is designed so that it can be expanded to an ultimate capacity of 33 mgd (12,045 MGY) to serve 
a portion of the City’s projected water demands through 2040. COBWTP processes include flocculation, 
sedimentation, ozonation, filtration, and disinfection.   

The City also obtains raw surface water for non-potable landscape irrigation from the ECCID Canal. 
Water is pumped to the non-potable irrigation system via the Roddy Ranch Pump Station, located on the 
canal. Current users include golf courses, parks, schools, and commercial landscape areas. The City 
purchased 268 million gallons (0.73 mgd average daily use) in 2015 (DWR, 2015). The City projects a 
purchase of about 500 million gallons per year by 2035. 

Groundwater  

The City pumps groundwater from an alluvial basin underlying the city. The City has nine permitted 
groundwater wells within its service area, seven of which are active wells. The total design capacity of 
the wells is 6.63 mgd. The firm design capacity of the wells, where firm capacity is the capacity of all the 
wells minus the capacity of the largest well, is 5.19 mgd.  

The City treats groundwater with chloramines at the wellheads prior to delivery to the drinking water 
distribution system. The City has two main well fields. Wells 6, 7, 8, 14, and 15, are located in the 
northeast part of the city, and Wells 12 and 13 are in the south part of the city. Of the two wells that are 
not in use, Well 9 does not have a disinfection system, and Well 11 is not used because of high nitrate 
concentrations at this location.  

Recycled Water Supplies 

The City’s WWTP receives, treats, and discharges municipal wastewater that is generated, collected, and 
treated within the City’s service area. The WWTP produces tertiary filtered and disinfected water 
suitable for non-potable reuse. 

The City’s WWTP provides recycled water for a variety of landscape and industrial uses. The WWTP has 
an average dry weather flow capacity of 5 mgd and was designed to be expendable to an average dry 
weather flow capacity of 10 mgd. The treatment system consists of a headworks (screening and grit 
removal), oxidation ditches and denitrification basins providing biological treatment, secondary 
clarification, tertiary filtration, chlorine disinfection, dechlorination, and a cascade aeration system 
(RWQCB, 2013). Wastewater from the City that is not reused is treated and discharged to Marsh Creek, 
which drains to Big Break in the Delta. Periodically, on-site percolation ponds may be used for land 
disposal of a limited amount of secondary treated effluent.  

Purchased Water 

The City has purchased a permanent capacity share of 6 mgd at the Randall-Bold Water Treatment Plant 
(RBWTP) and may use additional capacity on an as‐need basis (CCLAFCO, 2007, p. 3‐9). The City uses the 
entire 6 mgd (2,190 MGY), but does not project to use additional capacity in future years. CCWD has 
operated the RBWTP since 1992. The RBWTP has a design capacity to treat up to 40 mgd. The RBWTP is 
jointly owned by DWD and CCWD. The City receives water from the CCWD portion of the facility. Raw 
water is pumped to the RBWTP from the Rock Slough intake via the Contra Costa Canal, which is 



3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES  

 

City of Brentwood | Priority Area 1 Specific Plan Existing Conditions Report 3-8 

 

operated by CCWD, for treatment prior to distribution as a public water supply. Water can also be 
stored in the off‐stream Los Vaqueros Reservoir from the Old River and Middle River intakes. During 
periods of low salinity in the Delta, raw water is pumped into the Los Vaqueros Reservoir and stored for 
future use. This stored water is supplied to the Contra Costa Canal and blended with raw water from the 
Rock Slough intake as needed. 

PROJECTED WATER DEMANDS AND SUPPLIES  
Table 3.1-4 summarizes annual projections of demand and supplies to meet those demands through 
2040, as documented in the City’s 2015 Urban Water Management Plan. As shown in Table 3.1-4, water 
demands are met with a water surplus for all future year estimates.  

TABLE 3.1-4: PROJECTION OF WATER DEMANDS AND SUPPLIES (MGY) 
S

O

U

R

C

E

: BRENTWOOD URBAN WATER MANAGEMENT PLAN 2015  

Citywide Water Distribution System  

The City maintains a potable water distribution system, which is served by wells, the RBWTP, the 
COBWTP, a non-potable recycled water distribution system supplied from the City’s WWTP, and a non-
potable irrigation water system supplied from ECCID’s canal. The two non-potable water systems are 
connected, and can be operated together or independently of each other by opening or closing system 
valves. 

The potable water system has three pressure zones, seven booster pump stations, and six distribution 
system reservoirs. Figure 3.1-1 shows a plan view map of existing and planned potable water system 
facilities (as shown in the Brentwood UWMP 2015).  

The City maintains approximately 172 miles of distribution system mains. The oldest water mains were 
constructed in 1940. Distribution system pipelines range in diameter. Larger diameter transmission 
mains have been constructed to integrate surface water into the distribution system.  

Zone 1 is the largest zone, covering the east side of the city. The zone provides service to customers with 
elevations ranging from 0 to 110 feet. Zone 2 is located in the hills on the west and southwest side of the 
city and serves customers with elevations ranging from 110 feet to 220 feet. Zone 3 is the highest 
elevation zone and is split into three isolated islands that operate as independent subzones, serving 
customers with elevations ranging from 220 feet to 330 feet. Zone 1 is supplied directly by the wells, the 
RBWTP and the COBWTP. The zone has three distribution system storage reservoirs, with a total storage 
volume of 10.8 million gallons (MG) to provide for operational, fire, and emergency needs. Zone 2 is 
supplied via three booster pump stations. The zone has three distribution system reservoirs, with a total 
capacity of 8.0 MG. All Zone 3 subzones are currently hydropneumatic zones, with no reservoir storage 
located in the zones.  

Future expansion of the system will be in new development areas planned for Zones 1, 2, and 3. 
Proposed pipelines for the future expansion areas are shown on Figure 3.1-1. Zone 1 will include new 
pipelines on the north side and east side of the zone, north of Sycamore Avenue and east of the Union 

 2020 2025 2030 2035 2040 

Demand  4,509 4,905 5,325 5,771 6,244   

Supplies 9,194 10,043 10,043 10,043 10,043   

Difference between Supply and 
Demand 

4,685 5,137 4,717 4,272 3,798 



 3.0 UTILITIES, COMMUNITY SERVICES, AND FACILITIES 

 

3-9 Priority Area 1 Specific Plan Existing Conditions Report | City of Brentwood 

 

Pacific Railroad tracks. Zone 2 will be expanded on the northwest side of the system, to the east and 
west of State Route 4 to Heidorn Ranch Road on the west side of the system, and on the south side of 
the system along Vineyards Parkway, west of State Route 4. Future expansion in Zone 3 includes 
extension of Zone 3 Central, to the west, south of Balfour Road to Deer Valley Road, and completion of 
Zone 3 south, along Vineyard Parkway.  

Water Distribution System SPA 

The Specific Plan Area is located within Zone 2. Figure 3.1-1 shows the existing and proposed Potable 
Water System within the Specific Plan Area. As shown on Figure 3.1-1, potable water utilities are located 
throughout the developed portions of the Plan area, along the western portion of the site, and along 
Jeffery Way to Amber Lane in the north central portion of the site.  
 

3.1.2 WASTEWATER 
This section describes the City of Brentwood’s wastewater infrastructure, wastewater flows, treatment 
plant permit requirements, and previous infrastructure planning. The City provides wastewater 